K9_AB389_21_0-A-002

MACH 220 ST

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.19 (2)
AIR BRAKING SYSTEM

Fig. P/n QTY Name

Notes:

-ITALY [MACH 220 ST] 50002 <-

3 04452314 1 valve (-> 50002 )

5 0.019.7513.0 0.4 flexible hose

6 0.019.7513.0 0.5 flexible hose

8 0.019.7532.0 0.6 flexible hose

9 0.019.7532.0 0.4 flexible hose

10 0.019.7532.0 0.3 flexible hose

13 0.019.8598.4 1 valve

14 0.021.0344.3/20 1 bracket

15 0.021.0846.3 1 tube

16 04400542 1 pipe fitting

17 04434830 2 pipe fitting

18 2.0112.209.2 1 screw m 8 p 1.25x 25
20 2.0112.221.2 2 screw m 8 p.1.25 x 60
21 2.0112.229.2 2 screw m 8 p.1.25 x 100
23 2.0114.207.2 2 screw m 8 p.1.25 x 20
24 2.1011.105.2 5 nutm 8 p.1.25

26 2.1019.179.2 1 special nut

28 2.1310.004.2 16 flat washer 8.4x17

30 2.1560.006.0 2 gasket 10.2x 16

31 2.1561.106.0 2 gasket @ 12 -B-

32 2.3249.616.0 7 pipe fitting

33 2.3249.619.0 5 connector L

34 2.3249.620.0 1 pipe fitting

35 2.3249.622.0 4 pipe fitting L

38 2.3249.666.0 1 plug

39 2.3249.668.0 3 pipe fitting m 12

40 2.3249.670.0 2 pipe fitting

41 2.3249.673.0 2 pipe fitting

42 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
43 2.3339.074.2 1 pipe union m 10 p.1x19
44 2.3729.015.0 2 valve

45 0.021.3569.0/20 1 cover

46 0.013.1092.2 3 knob

47 04355272 1 bushing 9x13x16

48 2.1312.004.2 3 washer 8x24x2

49 2.1120.105.2 1 self-locking nut m 8 p.1.25
50 2.0114.215.2 1 screw m 8 p.1.25 x 40
51 2.0113.619.2 2 screw m 16 p.2x50

52 2.1475.106.2 2 washer 16

1/1



K9_AB389_21_0-A-00

MACH 220 ST

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.19 (3)
AIR BRAKING SYSTEM

Fig. P/n QTY Name

Notes:

- ITALY [MACH 220 ST] -> 50003

3 04452314 1 valve

5 0.019.7513.0 0.4 flexible hose

6 0.019.7513.0 0.5 flexible hose

8 0.019.7532.0 0.57 flexible hose

9 0.019.7532.0 0.3 flexible hose

10 0.019.7532.0 0.35 flexible hose

13 0.019.8598.4 1 valve

14 0.021.0344.3/20 1 bracket

15 0.021.0846.3 1 tube

16 04400542 1 pipe fitting

17 04434830 2 pipe fitting

18 2.0112.209.2 1 screw m 8 p 1.25x 25
20 2.0112.221.2 2 screw m 8 p.1.25 x 60
21 2.0112.229.2 2 screw m 8 p.1.25 x 100
23 2.0114.207.2 2 screw m 8 p.1.25 x 20
24 2.1011.105.2 5 nutm 8 p.1.25

26 2.1019.179.2 1 special nut

28 2.1310.004.2 16 flat washer 8.4x17

30 2.1560.006.0 2 gasket 10.2x 16

31 2.1561.106.0 2 gasket @ 12 -B-

32 2.3249.616.0 5 pipe fitting

33 2.3249.619.0 7 connector L

34 2.3249.620.0 1 pipe fitting

35 2.3249.622.0 3 pipe fitting L

38 2.3249.666.0 1 plug

39 2.3249.668.0 3 pipe fitting m 12

40 2.3249.670.0 2 pipe fitting

41 2.3249.673.0 2 pipe fitting

42 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
43 2.3339.074.2 1 pipe union m 10 p.1x19
44 2.3729.015.0 2 valve

45 0.021.3569.0/30 1 cover

46 0.013.1092.2 3 knob

47 04355272 1 bushing 9x13x16

48 2.1312.004.2 3 washer 8x24x2

49 2.1120.105.2 1 self-locking nut m 8 p.1.25
50 2.0114.215.2 1 screw m 8 p.1.25 x 40
51 2.0113.619.2 2 screw m 16 p.2x50

52 2.1475.106.2 2 washer 16

53 2.3249.667.0 1 pipe fittingm 16

1/1



K9_AB389_21_0-B-00

MACH 220 ST
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
AIR BRAKING SYSTEM

Ref: H0.09.20 (1)

Fig. P/n QTY Name

Notes:
-ITALY [MACH 220 ST]

1 0.010.4582.4 1 joint CUNA
@& 0.010.4582.4
4 0.017.1260.3 1 plate
7 0.019.7532.0 1.7 flexible hose
11 0.019.7532.0 1.3 flexible hose
12 0.019.7532.0 1.8 flexible hose
19 2.0112.211.2 3 screw m 8 p.1.25 x 30
22 2.0112.313.2 3 screw m 10 p.1.5 x 35
25 2.1011.106.2 3 nutm 10 p.1.5
27 2.1019.180.2 2 special nut m 18 p.1.5
28 2.1310.004.2 16 flat washer 8.4x17
29 2.1311.007.2 6 flat washer 10
32 2.3249.616.0 5 pipe fitting
33 2.3249.619.0 7 connector L
36 2.3249.623.0 1 pipe fitting T
37 2.3249.631.0 2 pipe fitting
39 2.3249.668.0 3 pipe fitting m 12

1/1



MACH 220 ST

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.09.21 (1)
AIR BRAKING SYSTEM

Fig. P/n QTY Name

Notes:

- EXPORT D [MACH 220 ST]

2 0.012.4496.4 1 valve
& 0.012.4496.4
5 0.019.7513.0 0.7 flexible hose
6 0.019.7513.0 0.4 flexible hose
44 10 0.019.7532.0 0.7 flexible hose
11 0.019.7532.0 0.6 flexible hose
12 0.019.7532.0 0.4 flexible hose
13 0.019.8598.4 l valve
14 0.021.0344.3 1 bracket
15 0.021.0846.3 1 tube
18 04400542 1 pipe fitting
19 04434830 2 pipe fitting
21 2.0112.209.2 1 screw m 8 p 1.25 x 25
23 2.0112.221.2 2 screw m 8 p.1.25 x 60
24 2.0112.229.2 2 screw m 8 p.1.25x 100
25 2.0114.207.2 2 screw m 8 p.1.25 x 20
26 2.1011.105.2 5 nutm 8 p.1.25
27 2.1019.179.2 1 special nut
28 2.1310.004.2 13 flat washer 8.4x17
31 2.1560.006.0 2 gasket 10.2 x 16
32 2.1561.106.0 2 gasket @ 12 -B-
N‘\fr 33 2.3249.616.0 5 pipe fitting
M‘\;U'LLQ 34 2.3249.619.0 6 connector L
© 35 2.3249.620.0 1 pipe fitting
13 44 ? 36 2.3249.622.0 3 pipe fitting L
40 2.3249.666.0 | plug
43 41 2.3249.668.0 3 pipe fitting m 12
42 2.3249.670.0 3 pipe fitting
43 2.3249.672.0 2 plug NG12
44 2.3249.673.0 1 pipe fitting
45 2.3249.706.2 1 pipe fitting
46 2.3249.760.0 1 pipe fitting
47 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
48 2.3339.074.2 1 pipe union m 10 p.1x19
49 2.3729.015.0 2 valve



K9_AB389_22_0-A-002

MACH 220 ST
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
AIR BRAKING SYSTEM

Ref: H0.09.21 (2)

Fig. P/n QTY Name

Notes:

- EXPORT D [MACH 220 ST]

2 04452314 1 valve

5 0.019.7513.0 0.7 flexible hose

6 0.019.7513.0 0.4 flexible hose

10 0.019.7532.0 0.7 flexible hose

11 0.019.7532.0 0.6 flexible hose

12 0.019.7532.0 0.4 flexible hose

13 0.019.8598.4 1 valve

14 0.021.0344.3/20 1 bracket

15 0.021.0846.3 1 tube

18 04400542 1 pipe fitting

19 04434830 2 pipe fitting

21 2.0112.209.2 1 screwm 8 p 1.25x 25
23 2.0112.221.2 2 screw m 8 p.1.25 x 60
24 2.0112.229.2 2 screw m 8 p.1.25 x 100
25 2.0114.207.2 2 screw m 8 p.1.25 x 20
26 2.1011.105.2 5 nutm 8 p.1.25

27 2.1019.179.2 1 special nut

28 2.1310.004.2 16 flat washer 8.4x17

31 2.1560.006.0 2 gasket 10.2x 16

32 2.1561.106.0 2 gasket @ 12 -B-

33 2.3249.616.0 5 pipe fitting

34 2.3249.619.0 6 connector L

35 2.3249.620.0 1 pipe fitting

36 2.3249.622.0 3 pipe fitting L

40 2.3249.666.0 1 plug

41 2.3249.668.0 3 pipe fitting m 12

42 2.3249.670.0 3 pipe fitting

43 2.3249.672.0 2 plug NG12

44 2.3249.673.0 1 pipe fitting

45 2.3249.706.2 1 pipe fitting

46 2.3249.760.0 1 pipe fitting

47 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
48 2.3339.074.2 1 pipe union m 10 p.1x19
49 2.3729.015.0 2 valve

50 2.1312.004.2 5 washer 8x24x2

51 0.013.1092.2 3 knob

52 0.021.3569.0/20 1 cover

53 04355272 1 bushing 9x13x16

54 2.0114.215.2 1 screw m 8 p.1.25 x 40
55 2.1120.105.2 1 self-locking nut m 8 p.1.25 12
56 2.0113.619.2 2 screw m 16 p.2x50



K9_AB389_22_0-A-003

MACH 220 ST
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
AIR BRAKING SYSTEM

Ref: H0.09.21 (2)

Fig. P/n QTY Name

57 2.1475.106.2 2 washer 16

2/2



K9_AB389_22_0-A-00

MACH 220 ST
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
AIR BRAKING SYSTEM

Ref: H0.09.21 (3)

Fig. P/n QTY Name

Notes:
- EXPORT D [MACH 220 ST]

2 04452314 1 valve

5 0.019.7513.0 0.7 flexible hose

6 0.019.7513.0 0.4 flexible hose

10 0.019.7532.0 0.57 flexible hose

11 0.019.7532.0 0.3 flexible hose

12 0.019.7532.0 0.35 flexible hose

13 0.019.8598.4 1 valve

14 0.021.0344.3/20 1 bracket

15 0.021.0846.3 1 tube

18 04400542 1 pipe fitting

19 04434830 2 pipe fitting

21 2.0112.209.2 1 screw m 8 p 1.25x 25
23 2.0112.221.2 2 screw m 8 p.1.25 x 60
24 2.0112.229.2 2 screw m 8 p.1.25 x 100
25 2.0114.207.2 2 screw m 8 p.1.25 x 20
26 2.1011.105.2 5 nutm 8 p.1.25

27 2.1019.179.2 1 special nut

28 2.1310.004.2 16 flat washer 8.4x17

31 2.1560.006.0 2 gasket 10.2x 16

32 2.1561.106.0 2 gasket @ 12 -B-

33 2.3249.616.0 3 pipe fitting

34 2.3249.619.0 8 connector L

35 2.3249.620.0 1 pipe fitting

36 2.3249.622.0 4 pipe fitting L

40 2.3249.666.0 1 plug

41 2.3249.668.0 3 pipe fitting m 12

42 2.3249.670.0 3 pipe fitting

43 2.3249.672.0 1 plug NG12

44 2.3249.673.0 1 pipe fitting

46 2.3249.760.0 1 pipe fitting

47 2.3335.005.2 1 pipe union m 12 p.1.5 x 24
48 2.3339.074.2 1 pipe union m 10 p.1x19
49 2.3729.015.0 2 valve

50 2.1312.004.2 3 washer 8x24x2

51 0.013.1092.2 3 knob

52 0.021.3569.0/30 1 cover

53 04355272 1 bushing 9x13x16

54 2.0114.215.2 1 screw m 8 p.1.25 x 40
55 2.1120.105.2 1 self-locking nut m 8§ p.1.25
56 2.0113.619.2 2 screw m 16 p.2x50
57 2.1475.106.2 2 washer 16

12



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-mach-220-st-tractor-parts-catalogue-manual-instant-download/



